

TEST REPORT

TEST Result Report is issued according to KS F 2564 :2014, KS F 2565 :2000

(주)코스틸

(37860) 경상북도 포항시 남구 호동로 58번길 40

TEL : 054-273-0314, FAX : 054-273-0316

발행일 :

고객명 :

제품명 : SBA 8060

제품규격 : Ø0.75X60mm

샘플 No.	검사항목							최종평가	
	겉모양	접착상태	직경(Ø)	길이(mm)	형상비	굽힘	인장강도(Mpa)	합 / 부	
	2조각 이하일 거	5가지 이상일 거	0.75 ±5%	60 ±5%	80 ±7.5%	이상 없을 것 (90°방향)	1,100MPa ±7.5%		
1.	01	합격	합격	0.754	60.05	79.64	합격	1099.191	합격
2.	02	합격	합격	0.755	60.01	79.48	합격	1105.204	합격
3.	03	합격	합격	0.757	60.05	79.33	합격	1089.164	합격
4.	04	합격	합격	0.755	60.24	79.79	합격	1184.722	합격
5.	05	합격	합격	0.753	60.10	79.81	합격	1239.081	합격
6.	06	합격	합격	0.757	60.05	79.33	합격	1196.258	합격
7.	07	합격	합격	0.757	60.10	79.39	합격	1155.376	합격
8.	08	합격	합격	0.753	60.07	79.77	합격	1124.559	합격
9.	09	합격	합격	0.754	60.01	79.59	합격	1148.910	합격
10.	10	합격	합격	0.753	60.02	79.71	합격	1134.440	합격

WE HEREBY CERTIFY THAT THE TEST RESULT SHOWN HEREIN ARE CORRECT AS CONTAINED IN THE RECORDS OF THE COMPANY

Examiner : Bong-Jin Choi

Quality Manager : Tai-Wook Kir

KOSTEEL Co.,Ltd



Note: This test report shall not be used as any type advertising or claim purpose.